
TCEQ-10053 (05/07/2021) Municipal Wastewater Application Administrative Report Page 1 of 22 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION  
CHECKLIST 

Complete and submit this checklist with the application. 

APPLICANT: City of Manvel 

PERMIT NUMBER: WQ0013872001 

Indicate if each of the following items is included in your application. 

 

Administrative Report 1.0 ☒   ☐    

Administrative Report 1.1 ☒   ☐    

SPIF ☒   ☐    

Core Data Form ☒   ☐    

Technical Report 1.0 ☒   ☐    

Technical Report 1.1 ☒   ☐    

Worksheet 2.0 ☒   ☐    

Worksheet 2.1 ☐   ☒    

Worksheet 3.0 ☐   ☒    

Worksheet 3.1 ☐   ☒    

Worksheet 3.2 ☐   ☒    

Worksheet 3.3 ☐   ☒    
[...]
Existing: The existing treatment plant consists of two conventional activated 

sludge package plants, operating in parallel, each designed for treating 0.25 

MGD average daily flow. The existing treatment plant is permitted for an annual 

average daily flow of 0.5 MGD and a 2-hour peak flow of 2.0 MGD. The influent 

raw wastewater is split between the two package plants. Package Plant No. 1 

consists of a manual bar screen, two aeration basins, two secondary clarifiers, 

and three aerobic digesters. Package Plant No. 2 consists of a manual bar 

screen, an anoxic basin, two aeration basins, one secondary clarifier, and one 

aerobic digester. Secondary clarifier effluent from each train is combined and 

disinfected in two chlorine contact basins, which utilize gas chlorine. Following 

disinfection, the final effluent is discharged to the outfall. Blowers provide air 

to the aeration basins, digesters, and chlorine contact basins. Scum is pumped 

from the secondary clarifier(s) to the aeration basins. Settled solids are pumped 

from the secondary clarifier, with return activated sludge (RAS) sent to the 

aeration basins and waste activated sludge (WAS) sent to the digesters. From 

the digesters, decant flows to the aeration basins. Digested solids are removed 

and sent to disposal.  

 

Phase 1: Phase 1 expansion includes a new 1.0 MGD treatment train. All influent 

raw wastewater will be screened with a mechanical coarse screen (3/8-inch 

opening) which includes an emergency overflow channel. Solids collected from 

the screen are processed through a washer/compactor and sent to a landfill. 

The screened flow enters a new influent pump station. The influent pump 

station has dedicated pumps to the existing package plants and to the new 1.0 

MGD treatment train. Flows to the existing package plants will be processed as 

described in the “Existing” section. Flows to the new treatment train will be 

pumped to the grit removal system which includes an emergency bypass 

channel. Settled grit is pumped to the grit classifier and sent to a landfill. Grit 

classifier overflow is routed to the plant drain which returns upstream of the 

mechanical coarse screen. From the grit chamber, flow enters the mechanical 

fine screens (2-mm opening). Solids collected from the fine screen are 

processed through a washer/compactor and sent to a landfill. From the fine 

screen, wastewater flows to the membrane bioreactor (MBR) treatment train. 

The train starts with an equalization basin. Flow is pumped from the 

equalization basin to two anoxic basins, after which it flows by gravity to two 

pre-aeration basins, and then to two membrane bioreactor (MBR) basins. 

Wastewater is filtered through the membranes and sent via permeate pumps to 

UV disinfection. RAS is pumped from the MBR basins to the anoxic basins. WAS 

is pumped to two aerobic digesters. Blowers provide air to the equalization, 



pre-aeration, MBR basins, and aerobic digesters. Digester decant is drained to 

the influent pump station. Digested solids are removed and dewatered via 

mechanical dewatering equipment. Digested solids from the existing package 

plant will be pumped to the new dewatering equipment as well. Overflow is 

routed back to the plant drain, and dewatered solids are sent to a landfill. 

Disinfected effluent is combined with the effluent from the existing package 

plants and is discharged to the existing outfall location. New dechlorination 

facilities will be added for the existing package plants following chlorine 

contact basins. 

 

Phase 2: Phase 2 expansion includes a new 1.0 MGD MBR treatment train, with 

the same configuration as Phase 1. Additionally, the influent pumps, grit 

removal system, fine screens, aerobic digesters, and UV disinfection will be 

expanded. In Phase 2, the existing package plants (0.5 MGD) will be 

decommissioned.  

 

Phase 3: Phase 3 expansion includes two new 1.0 MGD MBR treatment trains, 

with the same configuration as previous phases. Additionally, the coarse 

screens, influent pump station, grit removal system, fine screens, UV 

disinfection, and dewatering system will be expanded. Mechanical thickening 

will be added prior to aerobic digestion. 

 

Phase 4: Phase 4 expansion includes one new 1.0 MGD MBR treatment train, 

with the same configuration as previous phases. Additionally, influent pumps, 

grit removal system, and UV disinfection will be expanded. 

 



 

 

 

 

 

ATTACHMENT H 

Treatment Units  

 

 

 

 

 

 

 



Table 1.0(1) – Treatment Units 

Phase Treatment Unit Type Number of 
Units 

Dimensions (L x W x 
D) 

Phase 1 Coarse screen 1 35’ x 14.5’ x 16.6’ 
Influent pump station 1 22‘ x 14‘ x 24.5’ 
Grit removal system 1 28’ x 25.5’ x 21.5’ 
Fine screen 2 41’ x 25’ x 10.1’ 
MBR treatment train 1 161.7’ x 40’ x 20’ 
Aerobic digester basin 2 62.2’ x 50.7’ x 20’ 
Dewatering equipment 1 61.1’ x 58.4’ 
UV disinfection channel 1 58’ x 25’ x 9.3’ 

Phase 2 Coarse screen 1 35’ x 14.5’ x 16.6’ 
Influent pump station 1 22‘ x 14‘ x 24.5’ 
Grit removal system 1 28’ x 25.5’ x 21.5’ 
Fine screen 3 41’ x 34’ x 10.1’ 
MBR treatment train 2 161.7’ x 80’ x 20’ 
Aerobic digesters 4 62.2’ x 92’ x 20’ 
Dewatering equipment 1 61.1’ x 58.4’ 
UV disinfection  1 58’ x 25’ x 9.3’ 

Phase 3 Coarse screen 2 35’ x 18.5’ x 16.6’ 
Influent pump station 2 22’ x 28’ x 24.5’ 
Grit removal system 2 45’ x 25.5’ x 21.5’ 
Fine screen 4 41’ x 42’ x 10.1’ 
MBR treatment train 4 161.7’ x 160’ x 20’ 
Thickening equipment 2 20’ x 18’ 
Aerobic digesters 4 62.2’ x 92’ x 20’ 
Dewatering equipment 2 61.1’ x 58.4’ 
UV disinfection  2 58’ x 37.2‘ x 9.3’ 

Phase 4 Coarse screen 2 35’ x 18.5’ x 16.6’ 
Influent pump station 2 22’ x 28’ x 24.5’ 
Grit removal system 2 45’ x 25.5’ x 21.5’ 
Fine screen 4 41’ x 42’ x 10.1’ 
MBR treatment train 5 161.7’ x 200’ x 20’ 
Thickening equipment 2 20’ x 18’ 
Aerobic digesters 4 62.2’ x 92’ x 20’ 
Dewatering equipment 3 61.1’ x 58.4’ 
UV disinfection  2 58’ x 37.2‘ x 9.3’ 

 



 

 

 

 

 

ATTACHMENT I 

Process Flow Diagrams 

 

 

 

 

 

 

 



4



5



 

 

 

 

 

ATTACHMENT J 

Site Drawing 

 

 

 

  

 

 

 



FN JOB NO
MNV21291

FILE NAME
 Fig6_Site.mxd

DATE

DESIGNED
MK

DRAFTED
MK

CITY OF MANVEL
TPDES Permit Major Admendment

Site Drawing
9/24/2021µ

Path: H:\ENVIRONMENTAL\Final_Exhibits\TPDES_figures\Fig6_Site.mxd

Facility Site Boundary
Property Boundary
Service Area

0 3,000 6,000
Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

6
FIGURE

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX 76102
Phone - (817) 735 - 7300



EverGro Organic Recycling

FN JOB NO
MNV21291

FILE NAME
 Fig7_Disposal.mxd

DATE

DESIGNED
MK

DRAFTED
MK

CITY OF MANVEL
TPDES Permit Major Admendment

Sewage Sludge Disposal Site
EverGro Organic Recycling

9/30/2021µ
Path: H:\ENVIRONMENTAL\Final_Exhibits\TPDES_figures\Fig7_Disposal.mxd

EverGro Organic Recycling
0 200 400

Feet

NAD 1983 StatePlane Texas South Central FIPS 4204 Feet

7
FIGURE

FREESE AND NICHOLS, INC
801 Cherry Street, Suite 2800
Fort Worth, TX 76102
Phone - (817) 735 - 7300



 

 

 

 

 

ATTACHMENT K 

Current Organic Loading 

 

 

 

 

 

 

 



Current Organic Loading 

Average Influent Loading (lbs/day = total average flow X average BOD5 

conc. X 8.34): 

Phase Facility Design 
Flow 

(MGD) 

Average Influent 
Loading  
(lb/day) 

Phase 1 1.5 4,566 

Phase 2 2.0 6,088 

Phase 3 4.0 12,176 

Phase 4 5.0 15,221 

 



 

 

 

 

 

ATTACHMENT L 

Design Calculations 

 

 

 

 

 

 

 



Facility:   Project:

Notes:   Date:

  By:

Scenario:   QC:

Flow rates

Phase 1 (package plants + new 1.0 MGD train)

Annual average 1.5 MGD  = 1,042          gpm

Peak 2-hour Factor = 4 6.0 MGD  = 4,167          gpm

New 1.0 MGD train

Annual average 1.0 MGD  = 694             gpm

Peak 2-hour Factor = 4 4.0 MGD  = 2,778          gpm

Phase 2 (Future, +1.0 MGD train, remove pkg plants)

Annual average 2.0 MGD  = 1,389          gpm

Peak 2-hour Factor = 4 8.0 MGD  = 5,556          gpm

Phase 3 (Future, +two 1.0 MGD trains)

Annual average 4.0 MGD  = 2,778          gpm

Peak 2-hour Factor = 4 16.0 MGD  = 11,111        gpm

Phase 4 (Future, +1.0 MGD train)

Annual average 5.0 MGD  = 3,472          gpm

Peak 2-hour Factor = 4 20.0 MGD  = 13,889        gpm

Raw Wastewater Concentrations Peak Month

BOD (total) mg/L 365 (Avg. + 1 std. dev.)

TSS mg/L 245 (Avg. + 1 std. dev.)

TKN mg/L 78 Avg NH3/TKN = 0.82

NH3-N mg/L 64 (Avg. + 1 std. dev.)

TP mg/L 8 (Avg. + 1 std. dev.)

Anticipated Effluent Requirements

BOD mg/L 5

TSS mg/L 5

NH3-N mg/L 2

TP mg/L -- N/A

DO mg/L 6

Select Treatment Processes from the list

Preliminary Treatment

Primary Treatment

Biological Treatment

Solids Treatment

Coarse Screening + Fine Screening

WASTEWATER TREATMENT PLANT

PROCESS CALCULATIONS 

Manvel WWTP MNV21291

Calculate the capacity of treatment units based on 7/20/2021

TCEQ Section 217 design criteria RJA

1.0 MGD Expansion (Existing 0.5 MGD Package Plant) MUE

 1. WASTEWATER AND PLANT CHARACTERIZATION

None

Membrane Bioreactor

Aerobic Digestion + Dewatering



Description:

The headworks will consist of coarse screens, followed by grit removal system and fine screen.

A. Coarse Screens

TCEQ Design Criteria (Chapter 217.121. Coarse Screens)

For a manually cleaned coarse screen, the clear openings between the bars must be at least 0.5 inch but not more than 1.0 inch . 

A manually cleaned coarse screen must use a bar rack sloped at least 30 degrees but not more than 60 degrees from horizontal. 

Screen Type: Multi-Rake

Manufacturers: Headworks, Huber, Vulcan

PHASE 1 PHASE 2 PHASE 3 PHASE 4

Number of Coarse Screens: 1 1 2 2

Capacity (Peak) per Screen: MGD 10 10 10 10

Total Capacity (Peak): MGD 10 10 20 20
Opening Size: inch 0.25 0.25 0.25 0.25

Channel Width: ft 3 3 3 3

Channel Depth: ft 23 23 23 23

Channel Length: ft 20 20 20 20

B. Fine Screens

TCEQ Design Criteria (Chapter 217.122 Fine Screening Devices)

The clear openings in a fine screen must be less than 0.25 inch.

A fine screen must meet the manufacturer's recommendations with respect to velocity and head loss through the fine screen. 

TCEQ Design Criteria (Chapter 217.157, Subchapter F)

Type of fine screen required for MBR: Rotary drum or traveling band

Fine screen opening size for flat plate / hollow fiber: 2-3 mm / 0.5-2 mm

Screen Type: Rotary Drum

Manufacturers: Huber, Lakeside

PHASE 1 PHASE 2 PHASE 3 PHASE 4

Number of Screens: 2 3 4 4

Capacity (Peak) per Screen: MGD 6.7 6.7 6.7 6.7

Firm Capacity (Peak): MGD 6.7 13.4 20.1 20.1

Opening Size: mm 2 2 2 2

Channel Width: ft 6 6 6 6

Channel Depth: ft 8.5 8.5 8.5 8.5

Channel Length: ft 32 32 32 32

C. Bypass Screen - Not Used

D. Grit Removal

TCEQ Design Criteria (Chapter 217.124 -127.126, Subchapter E)

Each grit removal system must include:

an emergency overflow to accept flow when a grit removal unit is off-line; and

a means of diverting flow to the emergency overflow.

1 Hydraulically-induced vortex grit removal system (HeadCell™)

PHASE 1 PHASE 2 PHASE 3 PHASE 4

Number of Units = 1 1 2 2

Capacity per unit = MGD 4 8 8 10

Note: Stackable trays will be added to increase capacity of Headcell Unit in Phase 2 and Phase 4

2. HEADWORKS

A wastewater treatment facility must use a coarse screen, unless all flow entering a wastewater treatment facility is processed 

through a grinder pump or grinding device.

A grit removal system must include at least two units capable of operating at the peak flow of the wastewater treatment facility 

when grit removal is required by subsection (a) of this section. 

3. PRIMARY CLARIFICATION UNITS - Not Used



TCEQ Design Criteria (Chapter 217.157, Subchapter F)

Design SRT 10-25 days

Design MLSS in bioreactor 4,000 - 10,000 mg/L

Design MLSS in membrane tank 4,000 - 14,000 mg/L

Typical Recycle rates 200% - 400% influent flow

Maximum Avg. daily flux 15 gpd per sf membrane area

Peak daily flux 1.25 times avg. daily flux

Peak 2-hr flux (maximum) 1.5 times avg. daily flux

Maximum P2HF/ADF peaking factor 2.5

Type of MBR System Flat Plate Hollow Fiber

Average daily flow 1 1 MGD

Peak 2-hour flow 4 4 MGD

P2HF/ADF peaking factor 4 4

EQ provided Yes Yes

Peak 2-hour flow with EQ 1.63 TBD MGD

Design SRT 20 12.4 days

Design MLSS in bioreactor 10,000 8,000 mg/L

Design MLSS in membrane tank 13,000 TBD mg/L

SIZING TO BE PROVIDED BY MANUFACTURERS AND VERIFIED WITH WASTEWATER PROCESS MODEL SOFTWARE

Enter data in grey cells

Description:

Membrane Bioreactor

A. WAS Pump Sizing

TCEQ Design Criteria (Chapter 217.152, Subchapter F)

Without Primary Treatment With Primary Treatment

PHASE 2 PHASE 3 PHASE 4

Pkg Plant MBR MBR MBR MBR

Net secondary sludge production = lb VS/BOD removed 0.85 0.75 0.75 0.75 0.75

Notes: Typical minimum Solids Retention Time (SRT) maintained in WWTPs is 8 days. 

Secondary solids production is typically estimated at SRT of 8 days and at 15C temperature.

PHASE 2 PHASE 3 PHASE 4

Pkg Plant MBR MBR MBR MBR

Peak Month Peak Month

Peak 

Month Peak Month Peak Month

Select Mixed Liquor VS/TS Ratio = 0.75 0.75 0.75 0.75 0.75

Select solids concentration in WAS = mg/L 8,000 12,000 12,000 12,000 12,000

(3) A return sludge pumping system must be capable of pumping at least 200 gpd/sf but not more than 400 gpd/sf.

4. ACTIVATED SLUDGE BASIN - Not Used

4A. MEMBRANE BIOREACTOR

6. SLUDGE PUMPING UNITS

Select Solids Yield from the Chart below:

PHASE 1

PHASE 1

5. SECONDARY CLARIFICATION UNITS - Not Used

Conventional / Single-
Stage Nitrification

Extended Aeration

10°C = 50°F
20°C = 68°F
30°C = 86°F

Conventional / Single-Stage 

Nitrification

Extended Aeration



Peak Month Peak Month

Peak 

Month Peak Month Peak Month

Secondary solids produced = lb TS/d 1,701 3,002 6,005 12,010 15,012

lb TS/hr 71 125 250 500 626

Wet secondary sludge produced = gal/d 25,500 30,000 60,000 120,000 150,000

GPM 18 21 42 83 104

B. RAS Pump Sizing

Recycle ratio = 4

ADF = 1.0 MGD

RAS flow rate = 4 MGD

No of pumps = 2 (one duty, one standby)

SIZING TO BE PROVIDED BY MANUFACTURERS

C. Primary Clarifier Sludge - Not Used

Enter data in grey cells

TCEQ Regulations 217.248. Sludge Thickening

(1) Capacity: The maximum monthly sludge production rate must be used as the basis for sludge thickening system sizing 

and design

(2) Flexibility

(A) A sludge thickening system must have a bypass to the digester.

(B) A wastewater treatment facility with a design flow greater than 1.0 million gallons per day must have:

(i) at least two sludge thickening units ;

(ii) an alternate means of sludge thickening; or

(iii) an alternate sludge disposal method.

(2) Design Basis

(C) The mechanical gravity thickener surface loading rate must be at least 400 gallons per day per square foot , but 

      not more than 800 gallons per day per square foot. 

(D) The minimum side water depth for a mechanical gravity thickener is 10 feet.

(E) A circular mechanical gravity thickener must have a minimum bottom slope of 1.5 inches per foot. 

(F) The peripheral velocity of a scraper must be at least 15 feet per minute but no more than 20 feet per minute. 

A. Gravity Thickener - Not Used

B. Mechanical Thickener

Max. monthly sludge capacity = 

PHASE 1 PHASE 2 PHASE 3 PHASE 4

Peak Month Peak Month

No. of hrs a week of mechanical thickener operation = hr 30 30

Mechanical Thickener throughput for solids = lb/hr 2,802 3,503

sludge hydraulic loading = gal/min 467 583

Thickened % solids = 5% 5%

gal TS/d thickened = gal TS/d 28,800 36,000

No. of Units = 2 2

Capacity of each unit = lb/hr 1,751 1,751

Total Capacity = lb/hr 3,503 3,503

C. Aerobic Digesters

TCEQ Design Criteria (Chapter 217 Subchapter J)

Minimum Temperature = deg C 20

Required Minimum Detention Time = days 40

Min. Volatile Solids Loading Rate = lb/1000 ft
3
/day 100

Max. Volatile Solids Loading Rate = lb/1000 ft
3
/day 200

Aeration Requirement = SCFM/1000 ft
3

20

If Mechanical Aeration is used = HP/1000 ft
3

0.5

7. SOLIDS HANDLING

No thickening



Volume Required for Aerobic Digestion

(Page 25-163 on MOP 8)

Calculate the volume required for aerobic digesters for different flows

Phase 2 Phase 3 Phase 4

Pkg Plant 

(See Note)
MBR MBR MBR MBR

Peak Month Peak Month

Peak 

Month Peak Month Peak Month

Qi = 25,500 30,000 60,000 28,800 36,000

3,392 3,990 7,980 3,830 4,788

Xi = 8,000 12,000 12,000 50,000 50,000

Ysi = 0 0 0 0 0

X = 8,000 12,000 12,000 50,000 50,000

Kd = 0.10 0.10 0.10 0.10 0.10

Pv = 0.75 0.75 0.75 0.75 0.75

SRT = 40 40 40 40 40

V = 33,915 39,900 79,800 38,304 47,880

Exist. V = 14,785

Reaction Rate Value Kd for an Aerobic Digester

Phase 1

Note: Package plant WAS is partially 
digested at existing aerated sludge 
holding tanks at package plants. 



PHASE 1 PHASE 2 PHASE 3 PHASE 4

Number of Aerobic Digesters = 2 4 4 4

Depth of Aerobic Digester = ft 18 18 18 18

Required surface area of each aerobic digester = ft
2

1,108 1,108 1,108 1,108

Assume width of each tank = ft 56 56 56 56

Required length of each tank = ft 20 20 20 20

Total Volume of Aerobic Digesters = ft3 40,320 80,640 80,640 80,640

Total Surface Area of Aerobic Digesters = ft
2

2,240 4,480 4,480 4,480

Design mixing requirement = scfm/kcf 30 30 30 30

Blower Capacity Required = SCFM 1,210 2,419 2,419 2,419

Number of Blowers = 3 5 5 5

Note: One blower per basin and one standby blower

Each blower = SCFM 605 605 605 605

Firm blower capacity = 1,210 2,419 2,419 2,419

Blower HP Calculation

Static pressure = psi 7.4

Friction = psi 1.5 (assumed)

Blower discharge pressure = psi 8.9

ft 20.5

Efficiency = 0.70

Blower HP = HP 67

Each blower = HP 33

Metcalf & Eddy, Fig. 14-31, VS reduction in aerobic digester as function of digester liquid temp and digester sludge age

Temp C 20 20 20 20 20

SRT 6.5 40 40 40 40

Temp x SRT 129.6 800 800 800 800

% reduction 17 42 42 42 42

Assume VS Reduction after Digestion = 42% (Aerobic - 30-50%, Anaerobic - 45-60%)

Assume VS Reduction after Sludge Holding = 17%

Pkg Plant PHASE 1 PHASE 2 PHASE 3 PHASE 4

Before Digestion

Volatile Solids in Digester Influent = lb VS/d 1,276 2,252 4,504 9,007 11,259

Total Inert Solids in Digester Influent = lb/d 425 751 1,501 3,002 3,753

After Digestion Pkg Plant PHASE 1 PHASE 2 PHASE 3 PHASE 4

Volatile Solids in Digester Effluent = lb VS/d 1,059 1,306 2,612 5,224 6,530

Total Solids in Digester Effluent = lb TS/d 1,484 2,057 4,113 8,227 10,283

Dry Ton/d 0.74 1.03 2.06 4.11 5.14

Digested Solids % = 1.5% 1.5% 1.5% 5% 5%

Digester Effluent Flow Rate = gal/d 11,866 16,440 32,880 19,728 24,660

gal/min 8 11 23 14 17



D. Dewatering of secondary sludge 

Pkg Plant PHASE 1 PHASE 2 PHASE 3 PHASE 4

Assume hrs / week of belt press operation = hrs/week 15 18 30 30 30

Belt press throughput for secondary solids = lb/hr 693 800 960 1,920 2,399

Secondary sludge hydraulic loading = gal/min 92 107 128 77 96

Dewatered solids % = 15% 15% 15% 15% 15%

Dewatered solids produced = gal/d 1,187 1,644 3,288 6,576 8,220

CY/d 6 8 16 33 41

PHASE 1 PHASE 2 PHASE 3 PHASE 4

Number of Dewatering Units = lbs/hr 1 1 2 2

Capacity of each unit = lbs/hr 1,500 1,500 1,500 1,500

Total Dewatering Capacity = 1,500 1,500 3,000 3,000

Dumpster Sizing PHASE 1 PHASE 2 PHASE 3 PHASE 4

Storage Time = days 3.0 3.0 3.0 3.0

Dumpster size = yd3 42 49 98 122

50 50 100 130

8. FILTRATION - NOT USED

9. DISINFECTION
Enter data in grey cells

Description:

Ultraviolet Radiation Disinfection 

A. TCEQ Design Criteria (Chapter 217.295, Subchapter N)

Approach channel min length before first ultraviolet UV bank = 4 ft

Down stream channel min length = 4 ft

Post-Disinfection Requirements

Min Dissolved Oxygen Requirements ( required if needed by WWTP permit) 5 mg/L

SIZING TO BE PROVIDED BY MANUFACTURERS





 

 

 

 

 

ATTACHMENT M 

Wind Rose 

 

 

 

 

 

 

 



 



 

 

 

 

 

ATTACHMENT N 

Sewage Sludge Solids Management Plan 

 

 

 



Sludge Production Rates  

 Phase I 

 Avg. Daily Flow = 1.5 
 

 Percent Capacity 

I. Parameters 100% 75% 50% 25% 

Average Daily Flows (MGD) 1.5 1.125 0.75 0.375 

Total Volume of Digesters Volume =   55,105 cu. ft. or 412,214 gal 

MLSS Operating Range  MLSS (mg/l) =  3,000 - 14,000 (see description) 

CBOD5 Removal  
Influent Concentration = 365 mg/L 

Effluent Concentration =  5 mg/L 
                Net Removal = 360 mg/L 

The new treatment train, which is a membrane bioreactor (MBR), will be operated at 

12,000-14,000 mg/L MLSS. Waste activated sludge (WAS) from the new train will be sent 

to new digesters for stabilization. The existing package plant operates at approximately 

3,000 mg/L MLSS in the aeration basins and approximately 8,000 mg/L MLSS in the 

secondary clarifier underflow. WAS from the clarifiers will be sent to existing digesters. 

Digesters will be decanted prior to sludge removal for a solids concentration of 

approximately 1.5%. Supernatant will be returned to the facility headworks for 

treatment. 

II. Daily Sludge Production   

Lbs. BOD5/day Removal  4,504 3,378 2,252 1,126 

Lbs. of Dry Sludge/day (Note 1)   3,541 2,656 1,771 885 

Lbs. of Wet Sludge/day (Note 2) 236,067 177,050 118,033 59,017 

Gallons Wet Sludge/day  28,305 21,229 14,153 7,076 

Notes: 
(1) Refer to process calculations for detail sludge production calculations. 
(2) assumes 1.5% solids, lbs. dry/0.015 

 

III. Removal Schedule   

Digester Vol. / Vol. Wet Sludge Produced = 
days between empties  

14.6 19.4 29.1 58.3 

The digested and dewatered sludge will be transported by the contracted sludge hauler 
to one of the approved landfill sites. The sludge hauler will supply sludge hauling 
manifests showing volumes and concentration of sludge removed from the plant. 

 
 
 
 



 Phase II 

 Avg. Daily Flow = 2.0 
 

 Percent Capacity 

I. Parameters 100% 75% 50% 25% 

Average Daily Flows (MGD) 2.0 1.5 1.0 0.5 

Volume of Digester Volume =   80,640 cu. ft. or 603,229 gal 

MLSS Operating Range  MLSS (mg/l) =  12,000-14,000 (see description) 

CBOD5 Removal  
Influent Concentration = 365 mg/L 

Effluent Concentration =  5 mg/L 
                Net Removal = 360 mg/L 

In Phase II, the package plants will be decommissioned, and the MBR train and digester 

basins will be expanded. The MBR will be operated at 12,000-14,000 mg/L MLSS. WAS 

will be sent to digesters for stabilization. Digesters will be decanted prior to sludge 

removal for a solids concentration of approximately 1.5%. Supernatant will be returned 

to the facility headworks for treatment. 

II. Daily Sludge Production   

Lbs. BOD5/day Removal  6,005 4,504 3,002 1,501 

Lbs. of Dry Sludge/day (Note 1)   4,113 3,085 2,057 1,028 

Lbs. of Wet Sludge/day (Note 2) 274,200 205,650 137,100 68,550 

Gallons Wet Sludge/day  32,878 24,658 16,439 8,219 

Notes: 
(1) Refer to process calculations for detail sludge production calculations. 
(2) assumes 1.5% solids, lbs. dry/0.015 

 

III. Removal Schedule   

Digester Vol. / Vol. Wet Sludge Produced = 
days between empties  

18.3 24.5 36.7 73.4 

The digested and dewatered sludge will be transported by the contracted sludge 
hauler to one of the approved landfill sites. The sludge hauler will supply sludge 
hauling manifests showing volumes and concentration of sludge removed from the 
plant. 

 

 

 

 



 Phase III 

 Avg. Daily Flow = 4.0 
 

 Percent Capacity 

I. Parameters 100% 75% 50% 25% 

Average Daily Flows (MGD) 4.0 3.0 2.0 1.0 

Volume of Digester Volume =   80,640 cu. ft. or 603,229 gal 

MLSS Operating Range  MLSS (mg/l) =  12,000-14,000 (see description) 

CBOD5 Removal  
Influent Concentration = 365 mg/L 

Effluent Concentration =  5 mg/L 
                Net Removal = 360 mg/L 

In Phase III, the MBR train will be expanded and mechanical pre-thickening will be added 

prior to digesters. The MBR will be operated at 12,000-14,000 mg/L MLSS. Thickened 

WAS will be sent to digesters for stabilization. Digesters will be decanted prior to sludge 